
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

Symptoms suggestive of an Acute Coronary Syndrome, GIVE 300mg Aspirin (even if patient is already taking aspirin) 

Clinical Assessment and 12 Lead ECG.  Red – orange to resus and ?LCH. Green assess majors monitored cubicle 

NSTEMI Pathway 

STEMI Pathway 

ACUTE STEMI (+ Posterior /LBBB infarction) 

London Chest Hospital Fax: 02089832395 
London Chest SpR: 07833237316 
Transfer Number: 0207 9022511 
London chest cath lab 02089832291 
London chest CCU 02089832354 
 

Admit to CCU under 
acute medical team 

Call LAS to 
transfer patient 
to the LCH as 
CRITICAL 
TRANSFER 

Lab TNI on arrival and > 2 hours later & 
at least 6 hours post pain, FBC, VBG, CXR 

Clopidogrel 600mg.  
Fondaparinux 2.5mg S/C unless contraindicated Exclusion Criteria? 

Discuss with SpR @LCH (if any of 
following are true) 
• Reduced conscious level  
• In cardiac arrest 
• Trauma (Not CPR) 
• Paced Rhythm 
• Intubated 
• Pain onset> 12hours ago 
 

Clinical Assessment and 12 lead 
ECG and TNI using ATQ 90 

Consider other differential diagnosis, which 
may mimic/produce CP and elevate troponin: 
Anaemia/Aortic Dissection/Pulmonary 
Embolism/Asthma/COPD/Pneumonia/ 
Pneumothorax/Sepsis/Oespophageal 
injury/Cholecystitis/Peptic Ulcer/External 
Trauma/Stroke/Seizure/Myocarditis/ 
valvular heart disease 

MONITOR 
PATIENT in ED & 
refer acute medicine 

 
 

ED senior 
review and D/W 
LCH ? 
IMMEDIATE 
TRANSFER 
Excluding 
patients: 
•Shock 
•Anaemia 
•Hypoxia 
•Cardiac Arrest 
•ARF 
•LOC 
•Trauma (not CPR) 

Refer acute 
medical team to 
admit WX if not 
accepted by 
LCH 

NO 

Thrombolysis 
 
If patient is 
not fit for 
transfer once 
discussed 
with the LCH 
SpR and they 
are having a 
STEMI. 

YES 

• ST↑ 2mm in >2 contiguous chest leads, or 
• ST↑ 1mm in >2 contiguous limb leads, or 
• ST↓ 1mm in V1-V3 with a dominant R 

wave in V1 (Posterior MI), or 
• New LBBB 

• Clinical dx unstable angina / sinister  symptoms 
(e.g. on-going pain, SOB) / CCF or LVF / non 
sinus rhythm / abnormal ECG except non-
specific ST changes or RBBB / < 6/52 post 
cardiac intervention / SBP below 100mmHg 

• ECG - dynamic ST↓ in 2 or > contiguous leads 
>1mm, OR Pathological T wave inversion in 
V1-V4 suggesting LAD syndrome, OR 
Dynamic T wave inversion >2mm in two or 
more other contiguous leads. 

•   HEART ≥ 7 

After 120 mins repeat 
lab TNI & ECG & 
assess as above 

Any of the following present? 
ECG  
 - Dynamic/new ST Depression 
 - LAD syndrome considered - T wave 
inversion V1-4 
 - DynamicT wave inversion >2mm in   >2 
leads  
 -VT/VF 
Clinical/radiological 
 -LVF  
 -hypotension 
Biochemcical 
 -TNI > 23 ng/L  
 

Clopidogrel 600mg 

 

North East London  
Cardiovascular and Stroke Network 

 

Key:  
CP=Chest Pain, STEMI= ST Elevation Myocardial Infarction, 
NSTEMI= Non-ST Elevation Myocardial Infarction, Non ST ACS= 
Non ST Acute Coronary Syndrome, LCH= London Chest Hospital, 
LAS= London Ambulance Service, CCU= Coronary Care Unit, GTN= 
Glyceryl Trinitrate, MI= Myocardial Infarction, LAD- Left Anterior 
Descending, LOC= Loss of Conscious.  

Symptoms suggestive of an Acute 
Coronary Syndrome but not 
diagnostic.  Give aspirin 300mg (Even 
if patient is already taking aspirin). 
• Possible Cardiac CP 
• Atypical pain but cardiac risk factors  
• Known Angina but different pain 
• No acute ECG changes (no 

LBBB/AF/Pacemaker) 
 

YES NO 

Yes 

Seek alternative 
exit pathway or 
advice from a 
consultant. 

No 

Transfer patient to 
CDU if:  
Pain controlled / no 
acute ECG changes 
or LBBB or paced 
rhythm / TNI < 23 
ng/L / HEART 0-6 
 
No CXR, no monitor 
 

Repeat TNI at least 2 
hours post initial TNI 
and at least 6 hours 
post pain maximum  
maxima  

Ischaemic ECG 
or any TNI 
>23ng/L or TNI 
9 - 23ng/L with 
increase of 10 
ng/L between 
any two samples 
Mx as ACS and 
9-12 hour TNI 

HEART score 7-10 requires IP 
assessment.  
RLH HEART 1-6 ref LRCP clinic.  
At WX HEART score 4-6 cardiology f/u 
HEART score 0-3 GP follow up 
If TNI < 9.5 ng/L risk is very low 
NOTE: If TNI >23 but increase at of < 10 
ng/L over 2 or more hours  consider 
cause for chronic elevation (valvular 
disease, CCF, AF), treat as ACS and 
repeat at 9-12 hours 


